Jotul F 145 / Jotul F 145 S
Jotul F 145/ Jotul F 145 S BP burnchamber - art.no. 30050663
BP=BLACK PAINT, UP=UNPAINTED
Antall | Pos.no. Spareparts Benevnelse Description Dim./Spec.
1 1 10026453 Vermikulitt side venstre Vermiculite side left Vermiculite
1 2 10026451 Vermikulitt hvelv gvre Vermiculite baffle upper Vermiculite
1 3 10026452 Vermikulitt hvelv nedre Vermiculite baffle lower Vermiculite
2 4 10026450 Vermikulitt bak hgyre/venstre Vermiculite rear right/left Vermiculite
1 5 10026454 Vermikulitt hgyre venstre Vermiculite right left Vermiculite
6 6 10026404 Sylinderstift Steel pin 26x40, Stainless steel
1 7 10026456 Forstrekning for hvelv Guard for baffle Stainless steel
8 12050877 Dgr komplett u\glass BP Door complete exclucive glass BP
1 8 Dgr BP Door BP Cast Iron min 4mm thickness
5+4 9 10023561 Skrue sylinderhode innvendig sekskant DIN 7984 Screw cylinder head internal hex DIN 7984 m6x8
1 9 10023693 Skrue for fast handtak DIN 6921 Screw for fasten handle DIN 6921 M5x20mm, St8.8 / ANSI B18.2
4 10 10024245 Glassklips Glass clip Stainless steel
1,2 11 Pakning for glass Gasket for glass Flat 8X3 Length 1200mm
1,7 12 50027213(5m) Dgrpakning mot frontplate Door Gasket Towards Front Plate S008-@8mm &8x1700mm
0,1 1241 Varmebestandig tape for pakningsender Heat risistant tape for gasket
2 13 10023582 Settskrue M6X6, DIN 916 Screw, socket set M6X6, DIN 916 St8.8 / ANSI B18.2
2 14 10026775 Hengseldubb Hinge pin Steel, 26x32mm
1 15 10023734 Skive g10x@14x0,5 Washer 10x@14x0,5 Copper
1 16 10026397 Stengejern Latch bolt Steel
1 17 10026395 Lasestykke (rund gjennom der) Locking bolt ( round through door) @15x26, stainless steel
1 18 10026297 Handtak Handle Stainless steel
1 19 10023729 Settskrue M5X10 DIN 916 Screw, socket set M5X10, DIN 916 St8.8 / ANSI B18.2
1 20 12050809 Ventil pa der, Jatul logo BP Air valve on door, Jgtul logo BP Cast Iron min 4mm thickness
1 21 10023576 Settskrue M6x25 DIN 916 Screw, socket set M6x25 DIN 916 St8.8 / ANSI B18.2
1 22 10025772 Feerskive @15X26,2X0,5 Spring Washer @15X@6,2X0,5 Spring steel
2 23 10023475 Mutter Sekskant M6 DIN 934 Nut Hexagon M6 DIN 934 St8.8 / ANSI B18.2
1 24 10026449 Glass Glass 290x275x4mm Ceramic
4 25 10023721 Avstandsstykke M6x25mm Distance piece M6x25mm Steel
4 26 10023666 Mutter sekskant med flens M6 DIN 6923 Nut hex cap flange M6 DIN 6923 St8.8 / ANSI B18.2
2 27 10023726 Mutter sekskant med flens M5 DIN 6923 Nut hex cap M5 DIN 6923 St8.8 / ANSI B18.2
4 28 10023572 Skrue Sylinderh. Innv. Sekskant M6x25 DIN 912 Screw Cylinder head Internal Hex M6x25 DIN 912 St8.8 / ANSI B18.2
2 29 10026362 U-jern for feste av rgykhullsdeksel U-clamp for smoke outlet cover Steel
2 30 10023572 Skrue Sylinderh. Innv. Sekskant M6x25 DIN 912 Screw Cylinder head Internal Hex M6x25 DIN 912 St8.8 / ANSI B18.2
1 31 10048935 Luftkasse-spylebrem Air box- air wash Steel plate
2 32 10023540 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
1 33 10026499 Kulefanger (for feier) Smoke outlet bracket (for chimney sweep) Steeel
1 34 10048876 Luftventil gvre Air valve upper Steel plate
4 35 10023540 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
1 36 12019494 Askelist BP Ash retainer BP Cast Iron min 4mm thickness
6 37 10023545 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
2 38 10026400 Avstandsstykke for opptenningsventil Distance piece for ignition valve Steel
1 39 10026461 Trekkplate for skakerist Riddling device Steel plate
1 40 10026462 Varmekjold nedre under ovn Heat shield lower, under stove Steel plate
1 41 10026464 Varmekjold gvre under ovn Heat shield upper, under stove Steel plate
1 42 10026455 Askeskuff Ash pan Steel plate
1 43 12019497 Bunnplate indre UP Bottom plate inner UP Cast Iron min 4mm thickness
1 44 12019212 Topplate BP Top plate BP Cast Iron min 4mm thickness
1 45 12019347 Raykstuss @130 BP Smoke outlet @130 BP Cast Iron min 4mm thickness
1 46 12019351 Raykstuss @125 BP Smoke outlet @125 BP Cast Iron min 4mm thickness
1 47 10026460 Skermplate ytre bak BP Heat shield outer rear BP Steel plate
1 48 10026471 Skermplate indre bak Heat shield indre rear Steel plate
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2 49 12019504 Sideplate BP Sideplate BP Cast Iron min 4mm thickness
1 50 12019501 Bakplate A 4-5 BP Rear plate A 4-5 BP Cast Iron min 4mm thickness
1 51 12019513 Bunnplate BP Bottom plate BP Cast Iron min 4mm thickness
1 52 10026463 Trekkstang for skakerist Riddling rod Steel
1 53 10026467 Sekundeerluftkasse Secondary air chamber Stainless steel plate
1 54 12019510 Deksel for rgykuttak BP Cover for smoke outlet BP Cast Iron min 4mm thickness
1 55 12019320 Skakerist UP Riddling grate UP Cast Iron min 4mm thickness
1 56 12019491 Askeleppe A 4-5 BP Ash lip BP Cast Iron min 4mm thickness
1 57 10026468 Luftkasse bak A 4-5 Air box, rear Steel plate
1 58 10026465 varmeskjold indre for bakplate Heat shield inner for rear plate Stainless steel plate
1 59 10023515 Mutter Sekskant lav M6 EIZn DIN 439B Nut Hexagon low M6 EIZn DIN 439B St8.8 / ANSI B18.2
1 60 10023579 Skive @6x312x0, ElZn Washer @6x@12x0.5 ElZn St8.8 / ANSI B18.2
1 61 10026405 Handtak for skakerist (plast) Knob for riddeling grate (plastic) Plastic
1 62 10023540 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
1 63 12019220 Frontplate BP Frontplate BP Cast Iron min 4mm thickness
2 64 10023556 Skrue senk. innv. sekskant M6x16 DIN 7991 Screw Countersunk Cap Int. Hex. M6x16 DIN 7991 St8.8 / ANSI B18.2
2 65 10023666 Mutter sekskant med flens M6 DIN 6923 Nut hex cap flange M6 DIN 6923 St8.8 / ANSI B18.2
4,6 67 50027205 (5m) Pakning til bunn og topp plate Gasket for bottom and top plate LD-250-2 graph &6,4x4600mm

1 68 Pakning mellom sider og bakplate Gasket, between sides and rear plate Flat 8X3 Length 1000mm
2 69 10023540 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
6 70 10023540 Skrue sekskant med flens M6x20 DIN 6921 Screw hex cap flange M6x20 DIN 6921 St8.8 / ANSI B18.2
2 7 10023590 Skrue Sylinderh. Innv. Sekskant M6x20 DIN 912 Screw Cylinder head Internal Hex M6x20 DIN 912 St8.8 / ANSI B18.2

Convection Sides (2 pcs) BP cat. no. 51012298
2 80 12031318 Konveksjonsside (1stk) BP Convection side (1pcs) BP Cast Iron min 4mm thickness

Soapstone Sides (2 pcs) cat. no. 50013022
2 81 10026590 Kleber side (1 stk) Soapstone Side (1 pcs) Soapstone

Legs For Soapstone Sides (2 pcs) BP cat. no. 51012299
2 82 12031321 Ben for kleber side (1stk) BP Leg for soapstone side (1pcs) BP Cast Iron min 4mm thickness
1 83 12021916 Festemidler for klebersten A4-5 / A8-2 Fastening parts for soap stone sides A4-5 / A8-2 Steel

Soapstone Top With Hole For Smoke Outlet cat. no. 50013023
1 84 Kleber topp med hull for rgykuttak Soapstone Top With Hole For Smoke Outlet Soapstone

Soapstone Top Without Hole For Smoke Outlet cat. no. 50013024
1 85 Kleber topp uten hull for raykuttak Soapstone Top Without Hole For Smoke Outlet Soapstone

Convection Shield For Convection Model BP (extra) cat. no. 50013025
1 86 Konveksjonsplate bak for konv.modell NO,FI,NL,GB Convection shield rear for conv.model NO,FI,NL,GB Steel, Black

Convection Shield For Soapstone Model BP (extra) cat. no. 50013027
1 87 Konveksjonsplate bak for klebermodell NO,FI,NL,GB Convection shield rear for soapstone model NO,FI,NL,GB Steel, Black

Convection Shield For Convection Model BP (extra) cat. no. 50013026
1 88 Konveksjonsplate bak for konv.modell (SE) |Convection shield rear for conv.model (SE) Steel, Black
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Jotul F 145/ Jotul F 145 S BP burnchamber - art.no. 30050663

BP=BLACK PAINT, UP=UNPAINTED

Antall | Pos. no. Spareparts Benevnelse Description Dim./Spec.
Convection Shield For Soapstone Model BP (extra) cat. no. 50013028
1 89 Konveksjonsplate bak for klebermodell (SE) Convection shield rear for soapstone model (SE) Steel, Black
Conversion Kit F 145 to Scan Andersen 4-5 BP cat. no. 51050894
1 90 Ventil/Scan Logo BP Valve/Scan Logo BP Cast Iron min 4mm thickness

Draw. No.: 900212-P00
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